

TEST REPORT: T191122548-CHM15-02-CYT

Date: 02-OCT-2015

Tel: +65 68801214 Fax: +65 67784301

Client's Ref:

Email: yan.thom.phoong@tan-tek-pak.sg

Note: This report is issued subject to the Testing and Certification Regulations of the TEM 100 Group and the General Terms and Conditions of Business of TEM 100 Pte Ltd. In addition, the report is governed by the terms set out within this report.



TEM 100 Group

Online enquiry
Add value.

SUBJECT

Testing of one bulk material sample for asbestos.

CLIENT

PT. APLUS PACIFIC
Jl. Prabu Siliwangi KM 1, Pasar Jaya-Jatinegara,
Tangerang 15135 - Indonesia

Attn: Mr Gary Tan

SAMPLE SUBMISSION DATE

23 Sep 2015



PLUS[®]

METHOD OF TEST

Fibres were extracted from the sample and analysed by microscopy, based on United States National Institute for Occupational Safety and Health (NIOSH) 8002 - Asbestos (bulk) by Polarized Light Microscopy.



Address:
TEM 100 Pte Ltd
501 Selegie Road, Singapore 116221

Phone: +65 6880 1214
Fax: +65 6778 4301
E-Mail: yan.thom.phoong@tan-tek-pak.sg
Or Fax: +65 6778 4301

Regional Head Office:
TEM 100 Group Pte Ltd
2 Selegie Road, Singapore 116221
The Group: Singapore 116221



Please note that this Report is issued under the following terms:

1. This report applies to the sample of the specific production/shipment given at the time of its receipt/realisation. The results are not used to indicate or imply that they are applicable to other similar items. In addition, such results shall not be used to indicate or imply that TÜV SÜD PSE approves, recommends or endorses the manufacturer, supplier or user of such production/shipment, or that TÜV SÜD PSE in any way "guarantees" the later performance of the production/shipment. Unless otherwise stated in this report, no tests were conducted to determine long-term effects of using the specific production/shipment.
2. The samples mentioned in this report were submitted/supplied/manufactured by the Client. TÜV SÜD PSE therefore assumes no responsibility for the accuracy of information on the brand name, model number, origin of manufacture, composition or any information supplied.
3. Nothing in this report shall be interpreted to mean that TÜV SÜD PSE has verified or accepted any endorsement or marks from any other testing authority or bodies that may be found on the sample.
4. The report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TÜV SÜD PSE or to the report or results furnished by TÜV SÜD PSE in any advertisements or sales promotion.
5. Unless otherwise stated, the tests were carried out in TÜV SÜD PSE Pte (S), No. 1 Science Park Drive, Singapore 118211.

July 2011



A PLUS[®]



Please note that this Report is issued under the following terms:

1. This report applies to the sample of the specific production/shipment given at the time of its receipt/realisation. The results are not used to indicate or imply that they are applicable to other similar items. In addition, such results shall not be used to indicate or imply that TÜV SÜD PSE approves, recommends or endorses the manufacturer, supplier or user of such production/shipment, or that TÜV SÜD PSE in any way "guarantees" the later performance of the production/shipment. Unless otherwise stated in this report, no tests were conducted to determine long-term effects of using the specific production/shipment.
2. The samples mentioned in this report were submitted/supplied/manufactured by the Client. TÜV SÜD PSE therefore assumes no responsibility for the accuracy of information on the brand name, model number, origin of manufacture, designation or any information supplied.
3. Nothing in this report shall be interpreted to mean that TÜV SÜD PSE has verified or accepted any endorsement or marks from any other testing authority or bodies that may be found on the sample.
4. The report shall not be reproduced wholly or in parts and no reference shall be made by the Client to TÜV SÜD PSE or to the report or results furnished by TÜV SÜD PSE in any advertisements or sales promotion.
5. Unless otherwise stated, the tests were carried out in TÜV SÜD PSE Pte (S), No. 1 Science Park Drive, Singapore 118211.

July 2011



A PLUS[®]